
 
Report Date: 4/14/2022 8:18 AM
Test: 3 Point Bend - ROLAGS
Batch: WindshieldRepair Test III
 
 
 
 

Specimen details

 

 
Test Results

 

 
 

Specimen ID Date Time Type Width
Delta B-250 Magnabond
NoCUP  LED cure
1_03142022_083227

3/14/2022 8:32 AM 3 pt. Bend 6.0in

Specimen ID Depth Span Length
Delta B-250 Magnabond NoCUP  LED cure
1_03142022_083227 0.250in 9.842in

MaxLoad MaxStress
Unit N MPa

Lower limit 0.000 0.000
Upper limit 0.000 0.000

Delta B-250 Magnabond NoCUP  LED cure
1_03142022_083227 330.368 20.159




